
Assembly Placement Part # Description Quantity

Front Brake Rotor Left/Right 6/1020F Front Disc Floating 1

Front Brake Rotor Left/Right 6/1028 Brake Bobbins 6

Front Brake Rotor Left/Right 6/10281 Brake Bobbin Bolts 6

Front Brake Rotor Left/Right 6/1029 US Disc Bell 1

Front Brake Rotor Left/Right MS21042-4 1/4" Jet Nut 6

Rear Brake Rotor Left/Right 6/1015F Rear Disc Floating 1

Rear Brake Rotor Left/Right 6/1028 Brake Bobbins 6

Rear Brake Rotor Left/Right 6/10281 Brake Bobbin Bolts 6

Rear Brake Rotor Left/Right 6/1029 US Disc Bell 1

Rear Brake Rotor Left/Right MS21042-4 1/4" Jet Nut 6

Front Upright Left/Right 1/1047LF Ft Upright, low friction 1

Front Upright Left/Right 2/10011 Ft Hub (06,07,08,010) 1

Front Upright Left/Right 2/10061 US Ft Thru bolt 1

Front Upright Left/Right 2/10071 US Ft Thru bolt washer 1

Front Upright Left/Right 2/10081 US Ft Thru bolt step washer 1

Front Upright Left/Right 2/1032 Ft Upright Pin 1

Front Upright Left/Right 2/10202 Wheel Peg 4

Front Upright Left/Right 2/10201 Wheel Nut 1

Front Upright Left/Right 3/10581 Front Upright Clevis 1

Front Upright Left/Right 3/4 x 16 Half Height Nut 1

Front Upright Left/Right MS21042-6 3/8" Jet Nut 4

Left Rear Upright Left 1/1042LF LHS Rear upright, low friction 1

Left Rear Upright Left 2/1003 Rear Stub Axle 1

Left Rear Upright Left/Right 2/10101-

Stnlss

Rear Hub Outer Washer upgrade 1

Left Rear Upright Left/Right H20-12 3/4-16 12 pt Nut 1

Left Rear Upright Left/Right 2/10303 US Rear thru bolt F1600 1

Left Rear Upright Left/Right 2/1028 Spring Cap F1600 1

Left Rear Upright Left/Right 2/10221 US Outer Rear Hub 1

Left Rear Upright Left/Right 2/10202 Wheel Peg 4

Left Rear Upright Left/Right 2/10201 Wheel Nut 1

Left Rear Upright Left/Right 3/1059 Rear Upright Clevis 1

Left Rear Upright Left/Right MS21042-6 3/8" Jet Nut 4

Right Rear Upright Right 1/1043LF RHS Rear upright, low friction 1

Right Rear Upright Right 2/1003 Rear Stub Axle 1

Right Rear Upright Left/Right

2/10101-

Stnlss Rear Hub Outer Washer upgrade 1

Right Rear Upright Left/Right H20-12 3/4-16 12 pt Nut 1

Right Rear Upright Left/Right 2/10303 US Rear thru bolt F1600 1

Right Rear Upright Left/Right 2/1028 Spring Cap F1600 1

Right Rear Upright Left/Right 2/10221 US Outer Rear Hub 1

Right Rear Upright Left/Right 2/10202 Wheel Peg 4



Right Rear Upright Left/Right 2/10201 Wheel Nut 1

Right Rear Upright Left/Right 3/1059 Rear Upright Clevis 1

Right Rear Upright Left/Right MS21042-6 3/8" Jet Nut 4

Front Upper A-Arm Left/Right 1/1028B Ft Upper Arm Complete 1

Front Upper A-Arm Left/Right RAM-6T Aurora Rod End 2

Front Upper A-Arm Left/Right 15/1003 Ferrule  3/8 to 1/4 thin 2

Front Upper A-Arm Left/Right 15/1004 Ferrule  3/8 to 1/4 thick 2

Front Upper A-Arm Left/Right 15/1007 Ferrule  1/2 to 5/16 thin 2

Front Upper A-Arm Left/Right AN4-13A Bolt 2

Front Upper A-Arm Left/Right AN5-15A Bolt 1

Front Upper A-Arm Left/Right AN960-416L 1/4" Thin Washer 4

Front Upper A-Arm Left/Right AN960-516L 5/16" Thin Washer 2

Front Upper A-Arm Left/Right MS21042-4 1/4" Jet Nut 2

Front Upper A-Arm Left/Right MS21042-5 5/16" Jet Nut 1

Front Upper A-Arm Left/Right AN316-6-R 3/8" Jam Nut 1

Front Push Rod Left/Right 1/1031 Ft Pushrod - 23.3" 1

Front Push Rod Left/Right 2/1029 Push Rod/Rear Toe Turnbuckle 1

Front Push Rod Left/Right RAM-6T Aurora Rod End 1

Front Push Rod Left/Right RAM-7T Aurora Rod End 1

Front Push Rod Left/Right 15/1004 Ferrule  3/8 to 1/4 thick 2

Front Push Rod Left/Right 15/1005 Ferrule  7/16 to 5/16 2

Front Push Rod Left/Right AN4-13A Bolt 1

Front Push Rod Left/Right AN5-13A Bolt 1

Front Push Rod Left/Right AN960-416L 1/4" Thin Washer 2

Front Push Rod Left/Right AN960-516L 5/16" Thin Washer 2

Front Push Rod Left/Right MS21042-4 1/4" Jet Nut 2

Front Push Rod Left/Right MS21042-5 5/16" Jet Nut 2

Front Push Rod Left/Right AN316-6-R 3/8" Jam Nut 1

Front Push Rod Left/Right AN316-7-R 7/16" Jan Nut 1

Front Push Rod Left/Right AN316-8-L 1/2" LH Jam Nut 1

Front Toe Link Left/Right 1/1027 Steering Arm 1

Front Toe Link Left/Right 2/1031 Front Toe Turnbuckle 1

Front Toe Link Left/Right RXAB-5T Aurora Rod End - Ft Toe L/H 1

Front Toe Link Left/Right 15/1001 Ferrule  5/16 to 1/4 thin 2

Front Toe Link Left/Right 15/1002 Ferrule  5/16 to 1/4 thick 2

Front Toe Link Left/Right AN4-13A Bolt 1

Front Toe Link Left/Right AN4-14A Bolt 1

Front Toe Link Left/Right AN960-416L 1/4" Thin Washer 4

Front Toe Link Left/Right AN960-416 1/4"  Washer 2

Front Toe Link Left/Right MS21042-4 1/4" Jet Nut 2

Front Toe Link Left/Right AN316-6-L 3/8" Jam Nut 1

Front Toe Link Left/Right AN316-7-R 7/16" Jan Nut 1

Left Front Lower A-Arm Left 1/1029B LHS Ft Lower Arm Cmplt with sensor 1



Left Front Lower A-Arm Left RAM-7T Aurora Rod End 2

Left Front Lower A-Arm Left 15/1005 Ferrule  7/16 to 5/16 2

Left Front Lower A-Arm Left 15/1006 Ferrule  7/16 to 3/8 2

Left Front Lower A-Arm Left 15/2002 Alum Spacer 5/16 front 1

Left Front Lower A-Arm Left 15/2003 Alum Spacer 3/8 front 1

Left Front Lower A-Arm Left 5/16" NF x 2 1/4" Socket Head Cap Screw 1

Left Front Lower A-Arm Left AN6-21A Bolt 1

Left Front Lower A-Arm Left AN960-616L 3/8" Thin Washer 2

Left Front Lower A-Arm Left MS21042-6 3/8" Jet Nut 1

Left Front Lower A-Arm Left AN316-7-R 7/16" Jam Nut 2

Right Front Lower A-Arm Right 1/1030B RHS Ft Lower Arm Cmplt with sensor 1

Right Front Lower A-Arm Right RAM-7T Aurora Rod End 2

Right Front Lower A-Arm Right 15/1005 Ferrule  7/16 to 5/16 2

Right Front Lower A-Arm Right 15/1006 Ferrule  7/16 to 3/8 2

Right Front Lower A-Arm Right 15/2002 Alum Spacer 5/16 front 1

Right Front Lower A-Arm Right 15/2003 Alum Spacer 3/8 front 1

Right Front Lower A-Arm Right 5/16" NF x 2 1/4" Socket Head Cap Screw 1

Right Front Lower A-Arm Right AN6-21A Bolt 1

Right Front Lower A-Arm Right AN960-616L 3/8" Thin Washer 2

Right Front Lower A-Arm Right MS21042-6 3/8" Jet Nut 1

Right Front Lower A-Arm Right AN316-7-R 7/16" Jam Nut 2

Rear Upper A-Arm Left/Right 1/1054 Rear upper arm 1

Rear Upper A-Arm Left/Right RAM-6T Aurora Rod End 2

Rear Upper A-Arm Left/Right 2/1029 Push Rod/Rear Toe Turnbuckle 1

Rear Upper A-Arm Left/Right 15/1001 Ferrule  5/16 to 1/4 thin 4

Rear Upper A-Arm Left/Right 15/1003 Ferrule  3/8 to 1/4 thin 4

Rear Upper A-Arm Left/Right 15/2004 Alum Spacer 1/4 rear upper 1

Rear Upper A-Arm Left/Right AN4-13A Bolt 3

Rear Upper A-Arm Left/Right AN4-22A Bolt 1

Rear Upper A-Arm Left/Right AN960-416L 1/4" Thin Washer 8

Rear Upper A-Arm Left/Right MS21042-4 1/4" Jet Nut 4

Rear Upper A-Arm Left/Right AN316-6-R 3/8" Jam Nut 2

Rear Upper A-Arm Left/Right AN316-8-L 1/2" LH Jam Nut 1

Rear Push Rod Left/Right 1/10491 US Linear Rear pushrod - 18.5" 1

Rear Push Rod Left/Right 2/1029 Push Rod/Rear Toe Turnbuckle 1

Rear Push Rod Left/Right RAM-6T Aurora Rod End 1

Rear Push Rod Left/Right RAM-7T Aurora Rod End 1

Rear Push Rod Left/Right 15/1004 Ferrule  3/8 to 1/4 thick 2

Rear Push Rod Left/Right 15/1005 Ferrule  7/16 to 5/16 2

Rear Push Rod Left/Right AN4-13A Bolt 1

Rear Push Rod Left/Right AN5-13A Bolt 1

Rear Push Rod Left/Right AN960-416L 1/4" Thin Washer 2

Rear Push Rod Left/Right MS21042-4 1/4" Jet Nut 1

Rear Push Rod Left/Right AN960-516L 5/16" Thin Washer 2



Rear Push Rod Left/Right MS21042-5 5/16" Jet Nut 1

Rear Push Rod Left/Right AN316-6-R 3/8" Jam Nut 1

Rear Push Rod Left/Right AN316-7-R 7/16" Jam Nut 1

Rear Push Rod Left/Right AN316-8-L 1/2" LH Jam Nut 1

Left Rear Lower A-Arm Left Rear 1/1039B LHS Rear Lower Arm Complete 1

Left Rear Lower A-Arm Left Rear RAM-7T Aurora Rod End 2

Left Rear Lower A-Arm Left Rear 15/1005 Ferrule  7/16 to 5/16 4

Left Rear Lower A-Arm Left Rear 15/1008 Ferrule  1/2 to 3/8 2

Left Rear Lower A-Arm Left Rear 15/2001 Alum Spacer 5/16 rear 4

Left Rear Lower A-Arm Left Rear AN5-24A Bolt 2

Left Rear Lower A-Arm Left Rear AN6-26A Bolt 1

Left Rear Lower A-Arm Left Rear AN960-516L 5/16" Thin Washer 4

Left Rear Lower A-Arm Left Rear MS21042-5 5/16" Jet Nut 2

Left Rear Lower A-Arm Left Rear AN960-616L 3/8" Thin Washer 2

Left Rear Lower A-Arm Left Rear MS21042-6 3/8" Jet Nut 1

Left Rear Lower A-Arm Left Rear AN316-6-R 3/8" Jam Nut 2

Right Rear Lower A-Arm Right Rear 1/1040B RHS Rear Lower Arm Complete 1

Right Rear Lower A-Arm Right Rear RAM-7T Aurora Rod End 2

Right Rear Lower A-Arm Right Rear 15/1005 Ferrule  7/16 to 5/16 4

Right Rear Lower A-Arm Right Rear 15/1008 Ferrule  1/2 to 3/8 2

Right Rear Lower A-Arm Right Rear 15/2001 Alum Spacer 5/16 rear 4

Right Rear Lower A-Arm Right Rear AN5-24A Bolt 2

Right Rear Lower A-Arm Right Rear AN6-26A Bolt 1

Right Rear Lower A-Arm Right Rear AN960-516L 5/16" Thin Washer 4

Right Rear Lower A-Arm Right Rear MS21042-5 5/16" Jet Nut 2

Right Rear Lower A-Arm Right Rear AN960-616L 3/8" Thin Washer 2

Right Rear Lower A-Arm Right Rear MS21042-6 3/8" Jet Nut 1

Right Rear Lower A-Arm Right Rear AN316-6-R 3/8" Jam Nut 2

Halfshaft Left/Right 2/10231 Drive Shaft  (For Tripods) 1

Halfshaft Left/Right 2/1027 Tripod G169-30 Spline 2

Halfshaft Left/Right 2/1024 CV Outer Steel 1

Halfshaft Left/Right 2/1028 Spring Cap F1600 1

Halfshaft Left/Right 2/1028.1 Spring Only 1

Halfshaft Left/Right 2/1017 CV Boot 1

Halfshaft Left/Right Williams Upgrade Boot 1

Halfshaft Left/Right 5/16" NF x 1 3/4" Socket Head Cap Screw 6



Unit PriceExtended PriceInventory To Order


